
  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

City of Dover 
Dover, New Hampshire 

February 27, 2009 
 

Detailed Energy Audit 



 

 

 

 

 

© Johnson Controls, Inc. Do not copy (physically, electronically or in any other 
media) without the express written consent of Johnson Controls, Inc. 

Page i 

 



 

 

 

 

 

© Johnson Controls, Inc. Do not copy (physically, electronically or in any other 
media) without the express written consent of Johnson Controls, Inc. 

Page ii 

 

TABLE OF CONTENTS 
 

SECTION 1 Executive Summary ........................................................................................................... 1 
[...]
The nonlinear load loss multiplier reflects this increase in heat loss, which decreases the net 
transformer efficiency. Also, unlike most substation transformers that are vented to the exterior, building 
transformers are ventilated within the building they are located and their heat losses therefore add to 
the buildings cooling load. JCI performed on site loading tests on the transformers. The following table 
lists the transformers that were identified as prime candidates for replacement. 
 

Table 13-1: Existing Conditions  

Building Location Type  kVA 

McConnell Center Boiler Room MLV 75 

McConnell Center Main Elec Room KPLV1 75 

McConnell Center Main Elec Room LV1S 45 

McConnell Center Room 251 LV2W 75 

McConnell Center Room 230A LV2S 45 

McConnell Center Room 320A LV3S 45 

McConnell Center Room 345A LV3W 75 

McConnell Center Room Storage LV4E 45 

McConnell Center Room Storage HV3E 45 

Waste Water Primary Sediment L4 30 

Waste Water Compost T-5 / L-6 30 

Waste Water UV Building #1 75 



 

 

 

 

 

 

© Johnson Controls, Inc. Do not copy (physically, electronically or in any other 
media) without the express written consent of Johnson Controls, Inc. 

Page 75  

 

Waste Water UV Building #2 75 

Waste Water Blower Building PP1 45 

Waste Water Garage Process Bldg L5 30 

Waste Water Main Elec. Process Bldg L1 30 

Waste Water Admin Bldg T-3 37.5 

Waste Water Admin Bldg T-2 30 

Public Works Main Elec Room LP-A 30 

Public Works Welding Shop LP-B 45 

Public Works Pole Barn PB-1 75 

Public Works Mezzanine LP-P 75 

Public Works Mezzanine LP-C 30 

Public Works Mezzanine LP-C 30 

Ice Rink New Elec. Room NP2 75 

Ice Rink Old Elec. Room -  75 

Ice Rink Old Elec. Room PL1 45 

Museum / Pool Main Elec. Room PP1 112.5 

Museum / Pool Main Elec. Room RP1 112.5 

Proposed Conditions 

 

Opportunity exists to improve the energy efficiency of the electrical distribution systems in several of the 
buildings through the replacement of the transformers with new high efficiency units.  The proposed 
transformers will be Powersmiths, High Efficiency K-Star Harmonic Mitigating units. They are Energy-
Star rated and meet the new TP1 Law requiring replacement of transformers of 600 volts or under.  
 
The IEEE Emerald book notes that a conventional transformer reaches its full load losses at half its 
nameplate load when feeding computer-type loads. Research carried out by Tom Key and Jih-Sheng 
Lai (IEEE Trans. On Industry App., NO. 5, Sept./Oct. 1996) points out that core losses double and eddy 
currents increase by a factor of 17 times, resulting in an almost tripling of losses when feeding 120V 
electronic equipment such as personal computers.  
 
The Powersmiths approach starts with a higher efficiency (98%) and in addition treats the harmonic 
currents instead of simply surviving them. The energy savings resulting from the reduction in harmonic 
distortion and inherent reduction in losses are substantial enough to justify the Powersmiths approach. 
Using Powersmiths harmonic cancellation and K-Star transformers peak power consumption will be 
reduced by at least 10%, operating costs will be lowered, more capacity will be regained for pending 
projects and achieve a short ROI.  Existing and projected harmonic power quality issues will be 
resolved with the installation of the proposed transformers. 
 



 

 

 

 

 

 

© Johnson Controls, Inc. Do not copy (physically, electronically or in any other 
media) without the express written consent of Johnson Controls, Inc. 

Page 76  

 

For the retrofit, the existing transformers will be de-energized, removed and disposed of properly. New 
transformers will be installed in their place.  
 

Savings Estimate 
 

Table 13-2: Energy Savings Summary 

Savings Summary 

Water (kgal/yr) - 

Water and Sewer ($/yr) - 

Electricity (kWh/yr)  145,544 

Electricity (kW)  26 

Electricity ($/yr)  $18,385 

Thermal Energy (MMBtu/yr) - 

Thermal Energy ($/yr) -  

Total Savings ($/yr) $18,385 
Note: For a summary by location see appendix 

Assumptions 

 

Savings were based on the difference of transformer losses measured on the field for existing units and 
losses quoted by the manufacturer for the replacement equipment. For additional assumptions see 
Appendix 3. 
 

Scope of Work 
 

The following will be accomplished Per Transformer Unit: 
 

• Coordination with local facilities staff for shutdown of electrical service 
• Shut off the main electric power to the transformer to be replaced. 
• Disconnect the existing transformer and install replacement unit. 
• Turn power back on. 
• Inspect unit operation by performing electrical and harmonics testing. 
• Removal and disposal of old transformers in accordance with local regulations. 

Exclusions  

Removal of any City of Dover property for access to transformer (e.g. material stored on or around 
transformer) 
 



 

 

 

 

 

 

© Johnson Controls, Inc. Do not copy (physically, electronically or in any other 
media) without the express written consent of Johnson Controls, Inc. 

Page 77  

 

The following transformers will be replaced with Powersmiths high efficiency transformers as part of 
this facility improvement measure: 

 

Table 13-3: Transformer Replacements   

Building Location Type  kVA 

McConnell Center Boiler Room MLV 75 

McConnell Center Main Elec Room KPLV1 75 

McConnell Center Main Elec Room LV1S 45 

McConnell Center Room 251 LV2W 75 

McConnell Center Room 230A LV2S 45 

McConnell Center Room 320A LV3S 45 

McConnell Center Room 345A LV3W 75 

McConnell Center Room Storage LV4E 45 

McConnell Center Room Storage HV3E 45 

Waste Water Primary Sediment L4 30 

Waste Water Compost T-5 / L-6 30 

Waste Water UV Building #1 75 

Waste Water UV Building #2 75 

Waste Water Blower Building PP1 45 

Waste Water Garage Process Bldg L5 30 

Waste Water Main Elec. Process Bldg L1 30 

Waste Water Admin Bldg T-3 37.5 

Waste Water Admin Bldg T-2 30 

Public Works Main Elec Room LP-A 30 

Public Works Welding Shop LP-B 45 

Public Works Pole Barn PB-1 75 

Public Works Mezzanine LP-P 75 

Public Works Mezzanine LP-C 30 

Public Works Mezzanine LP-C 30 

Ice Rink New Elec. Room NP2 75 

Ice Rink Old Elec. Room -  75 

Ice Rink Old Elec. Room PL1 45 

 



 

 

 

 

 

 

© Johnson Controls, Inc. Do not copy (physically, electronically or in any other 
media) without the express written consent of Johnson Controls, Inc. 

Page 78  

 

FIM 14 WWTP Aeration Blowers - Retrofit 
 
Detailed Description of Facility Improvement Measure  

Existing Conditions 

On September 30, October 1, and October 16, 2008 JC visited and performed an extensive review of 
the Dover New Hampshire Wastewater Treatment Facility located on 484 Middle Road in Dover New 
Hampshire.  Originally designed and constructed in 1988 through 1991 the treatment facility is a 
conventional activated sludge plant consisting of primary clarifiers, aeration tanks, and secondary 
clarification, with ultraviolet disinfection.  The plant’s liquid process and organic design capacity is as 
shown in the following Table 14-1: 

 
Table 14-1 

Unit Process Criteria – Design Year 2005 
Design Flows 
Average Daily Flow  4.7 MGD 
Maximum Day Flow 13.8 MGD 
Peak Hour Flow 16.8 MGD 

Organic and Suspended Solids Loading 
Average Day BOD5  7,170 pounds per day 
Maximum Day BOD5 10,930 pounds per day 
Average Day TSS 6,680 pounds per day 
Maximum Day TSS 14,480 pounds per day 

 
The plant‘s NPDES Permit (No. NH0101311) provides the limits and conditions for discharging treated 
effluent into the Piscataqua River.  Table 14-2 shows the limits established that the Dover facility must 
meet. 
  

Table 14-2 
NPDES Effluent Quality Limits 

Average Daily Flow  4.7 MGD 
Monthly Average BOD5  30 mg/L 
Weekly Average BOD5 45 mg/L 
Daily Maximum BOD5 50 mg/L 
Monthly Average TSS 30 mg/L 
Weekly Average TSS 45 mg/L 
Daily Maximum TSS 50 mg/L 
pH 6.0 to 8.0 SU 
Fecal Coliform 14 fecal coliform per 100 milliliters 

 



 

 

 

 

 

 

© Johnson Controls, Inc. Do not copy (physically, electronically or in any other 
media) without the express written consent of Johnson Controls, Inc. 

Page 79  

 

The purpose of the evaluation was to perform onsite investigations at the Dover, NH WWTF to gather 
adequate physical, process control, as built and compliance testing information to assess where 
replacement of process equipment can effect a sufficient reduction in energy usage. In addition JC 
would identify all process systems evaluated which do not meet the general intent of the audit and 
explain.  
 

Activated Sludge Reactor (Aeration System):  The primary energy users at the WWTF are the 
three (3) 125 HP positive displacement blowers providing dissolved oxygen to the reactor.  The 
existing blowers are Dresser Roots Model 817 RCS-J positive displacement blowers powered 
by 125 HP 460 volt 3 phase motors.  At the October 10, 2008 onsite visit only one of the three 
existing blowers was operational.  This system was closely evaluated and a recommendation for 
blower replacement was made.   Figure 14-1 below shows the existing layout of the blowers.  
 

Figure 14-1: Existing Blower Layout 

 
 
Other Systems Evaluated 
 

Grit Removal: Grit removal at this facility is performed hydraulically by differential sedimentation, 
which allows the heavier solid particles to settle and permits the lighter putrescible solids to 
pass on to the Primary Clarifiers.  This system is not an energy intensive process and was 
therefore eliminated as a candidate for further evaluation. 
    
Primary Sedimentation: Primary Sedimentation is a process which uses detention time and 
surface area as a means to reduce the velocity of the incoming flow to permit gravity to settle 



 

 

 

 

 

 

© Johnson Controls, Inc. Do not copy (physically, electronically or in any other 
media) without the express written consent of Johnson Controls, Inc. 

Page 80  

 

putrescible solids and fine inorganic particles and allowing soluble BOD and buoyant organics to 
pass on to the Secondary Aeration Tanks.  Although this system has primary sludge pumps and 
motors powering the clarifier mechanism it was determined that the pump motors, which were 
generally 5 HP and less are too small for a retrofit or replacement that could provide a 
reasonable return on investment.  Therefore, this system was eliminated as a candidate for 
further evaluation.   
 
Secondary Clarification: Secondary Clarification is a process, which uses detention time and 
surface area to permit flocculation of activated sludge from the aeration tanks to settle forming a 
blanket of active organisms to be returned and reused at the beginning of the secondary 
treatment process.  Secondary Clarification is performed through deferential settlement that 
permits active organisms to settle and be returned and the floatable scum and surface debris to 
be skimmed and removed from the plant.  Although this system has scum pumps, waste sludge 
pumps and return sludge pumps none were found to be obsolete or inefficient.  Each pump 
except for the scum pumps had variable frequency controls and none were found to be 
oversized.  It was determined that pump replacement would not provide improvements in 
process control or effect a reduction in energy use, therefore, this system was eliminated as a 
candidate for further evaluation.   
 
Disinfection:  Disinfection is accomplished through high intensity Ultra Violet light which disrupts 
and lyses the cell membrane of both entercocci and fecal coliform bacteria and deactivates 
viruses.  Although, an intense energy user this system is the most effective technology for 
deactivating bacteria, cysts, and viruses.  There is at this time no replacement technology 
available to perform this task using less energy or without creating the chloramines associated 
with a hypochlorite system.    
 
Sludge Management: Sludge management is currently performed using a blend of primary and 
secondary sludge that is pumped to gravity belt thickeners and belt filter presses.  The final 
dewatered sludge is then moved to a compost facility on site where it is mixed with saw dust 
and/or wood chips and biologically stabilized to generate a Class A Biosolid suitable for soil 
enhancement.  There are several issues with the system such as odor, the sludge has a 
relatively low percent solid content in the cake after pressing, its relatively labor intense, it is 
energy intensive and there is a low marketability of the product produced.  The system could be 
overhauled with new technologically superior equipment that would save energy, increase solids 
content in the final cake, reduce the total energy required to operate, reduce odor and reduce 
labor intensity.  This process system has significant potential for improvement and the potential 
for beneficial use of methane gas production for power generation however, the level of 
evaluation required to determine the form it would take to make the system financially viable far 
exceeds the scope of this audit. A further detailed evaluation should be performed under a 
separate agreement to determine the viability of a new design.  
 
Odor Control: A separate odor control system for the secondary treatment aeration system was 
retrofitted to the WWTF in the late 1990’s.  This system utilizes a biological media system to 
filter the air retrieved from the head space of the aeration system.  Because the system is 



 

 

 

 

 

 

© Johnson Controls, Inc. Do not copy (physically, electronically or in any other 
media) without the express written consent of Johnson Controls, Inc. 

Page 81  

 

biological it is temperature sensitive and requires a 300,000 BTU/Hour propane fired heat 
source to maintain a minimum temperature in order to keep the biology that removes sulfurous 
compounds viable.  This system uses significant quantities of LP gas during the winter months 
to maintain the viability of the biology in the media.  The intense use of an unregulated 
petroleum based fuel source exposes the WWTF to significant economic pressures due to the 
current unsettled oil markets.  Retrofitting this system with a different technology could 
significantly reduce the financial liability of this system.  Further discussion of this retrofit is 
provided in this report.  

Proposed Conditions 

As discussed herein, the greatest energy users at the WWTF are the three (3) 125 HP positive 
displacement blowers providing dissolved oxygen to the reactor.  The existing blowers are Dresser 
Roots Model 817 RCS-J positive displacement blowers powered by 125 HP 460 volt 3 phase motors.  
Although, positive displacement blowers have been used successfully as the primary means of 
producing low pressure air for aeration system for many years, new technology has become available 
that performs the same service but with much less energy. 

Figure 14-2 below shows the proposed conditions for Dover’s Blower System. 

Due to past advances in jet turbine propulsion technology new methods of aeration are now available 
that can replace older positive displacement blowers with high efficiency turbine blowers.  Such is the 



 

 

 

 

 

 

© Johnson Controls, Inc. Do not copy (physically, electronically or in any other 
media) without the express written consent of Johnson Controls, Inc. 

Page 82  

 

case at the Dover WWTF.  JC performed a detailed evaluation on replacing the three existing 125 HP 
Dresser Roots blowers with two 75 HP Neuros, HIS Turbine Blowers or equal.  

Table 14-3 below provides the summary of the evaluation: 

Table 14-3 

Power Consumption Comparison between Existing and Proposed Blowers 

Blower 
kWh/Day 

Used 
Days/Yr. 

kWh/Yr 
Used 

Existing RCS-J Roots 2,250 365 821,192 

Proposed NX75-C050 1,504 365 548,928 

Estimated Annual kWh Saving = 272,264 

Estimated annual savings in electricity @ $0.1228 kWh  = $33,432 

 
As can be readily seen replacing the existing positive displacement blowers with Turbine Blowers can 